
3
2

17
13

17

181221

20

18

17

17
18

15
1614

11

19

HPD1-MK-AJ
AJPE MH6 MH7 MOUNTING KIT

17

17

17

17

PLEASE REFER TO BALANCER HUB BUILD 
SHEET 

FOR BREAK DOWN OF PART NUMBERS 
AND DESCRIPTIONS

# PART # DECSRIPTION QTY.
2 HC011 AJPE PASSENGER SIDE BLOCK MOUNT 1
3 HC012 AJPE DRIVER SIDE BLOCK MOUNT 1
11 HC033 CRANK TRIGGER BRACKET 1
12 HC120  TIMING POINTER - .750 1
13 HC009 AJPE MH6/7 STAND OFF'S 4
14 HC070 1/4-20 X 1.5 LONG STUD 2
15 HC097 1/4" WASHER 2
16 HC096 1/4-20 FLANGE NUT 2
17 HC039 12PT 3/8-16 X 1.5 BOLT 10
18 HC122 12PT 3/8-16 X 1.25 BOLT 3
19 HC123 12PT 3/8-16 X .75 BOLT 1
20 HC118 GRADE 8 1/4-20 X .625 2
21 HC119 GRADE 8 1/4" WASHER 2

A A

B B

2

2

1

1


	Sheet1
	Drawing View1
	Drawing View2


